INSTRUCTION MANUAL
AND

ILLUSTRATED PARTS LIST

FOR

SINGER

MACHINES

1375A1
1379A2
1375A3

THE SINGER COMPANY



CONTENTS

I . Uses and feamures =-—==== =c=smsmemcmom s mcm e oo ee 1
II. Main specifications ===s==s==—e=cmcmememememcmemc e e |
IlI. Cautions before operation ==—=—=—==s=s=e—cmcmcmcmrmcmuou- )
[V. Installation of machine =====s=s=s—cmcmcmcmemcm e 2
V. Construction and Adjustments ==—=—s==s—-—emcmememe—me—.o 4
V1. Lubrication and maintenance ==—=—-—s=cmcmcmcmcmcmcmrman. |]
VI. Trouble shooting ===—======—-—m—emememr— e 11
VII. Illustrated parts list ===s==—s—cmcmcmemcmomeme——e—e—e 15
IX. Accessories ====—=—=—mm e o e e e e 28
X. Table cutout drawing ===—==s==s=s=—cmcmrmcmcmrmemcmcme— - 29
5 =
—. PBMEENSE S 1
Z. FEERSH--——mm e e e 1
A | S T2 TR = N3 2
T Y0 - SO —— S — -3
S e L R — 1
N EMRSE - ——-= — -—- 11
b BRBEEIIHT mmmmemmm e e e e e e e 12
I FBHEEM e e e e e e 15
T e = B 28
T ERIMIE --—-—-mm e s s e e 29



I . Uses and feature.

Machines of Class 1375A are used for sewing buttons especially for knitting and
clothing industry, have features of original designed, excellent appearance and reliable
structure. .

The machine has a unique system for spreader.Thread tension and looper
mechanism are reasonably designed and precisely made.In operation,the machine will
finish one sewing cycle by stepping the treadle once ,and trim thread automatically.

Model 1375A1 is for sewing four hole buttons with crossover stitches;Model
1375A2 is for sewing two ‘or four hole buttons with parallel stitches;And while model
1375A3 have functions both model 1375A1 and model 1375A2 with.

—. HISHAENRR:

13750 RFETINATIN, RiTFH. BHEW, 20TE, BEEEA. B
FATWATHIN A REHIRE.

FBRXATERBEXREFMAIE S HENL, ZEHKE. BHHILBERTE
2, #lEml, RENATRER-KUSENTH—HENNES, 838
£

1375A1 Y, MT4TIURED, +FREE; 137542 &, AT R
Hin, FiTEEEE; 137543 BB _HRALTINAN, FEETEH 137541 F 137542
HITHEE. :
II. Main specifications.

Sewing speed:1400rpm

Width of needle vibrating:2-4.5mm

Button clamp movement:0-4.5mm |

Number of stitches per button:20stitches(16seams)

Stitch type:single thread chain stitch

Size of buttons:9-26mm in outside diameter

Needle type:N2852-05(#16),N2852-05(#18),N2852-05(#20)

Thrcad:polyestér threads

Motor:C4132(Continuous running motor,4pole,1/3HP,220V)

Net weight of machine head:24Kg )

. EFERRSH

1. HlREE 1400 % /4y

2. HlEr#Es 2-4.5 ZX

3. ik 0-4.5 &X% -
4. HEO14HHL 20 £ (16 £)
5. LRAFEIF PN -
6. FlErRS N2852-05 (#16)

.1-



N2852-05 (#18)
N2852-05 (#20)

7. GINERTCE 0 9-926 F¥

8. % & -3\ E5

9. HIHASHINE C4132 (4 pole, 1/3HP, 220V)
10. HlkBE 24 N

[I.Cautions before operation.
1. Don’t hold the rear cover when transporting.
2. Never let your machine rotate in reverse direction.The correct operating direction
of the machine is clockwise as viewed form the operator.
3. When a machine is new or has been idle for several weeks,it is advisable to apply
oil to all holes,movable parts and oil felts.

=. EARMEEFEM:

1 BBRINE, EAREEZEL. .

. BYIHESIE, ABRIEE—EE, FIB S A REESE, TEEFE.

CVIRAE RN S E R K AR BRI ZIHLET, 3 Eﬂ%&%&‘ﬁﬂﬁn‘%‘iﬂ%ﬁﬁ\
& EE EInvE @ E T .

IV. Installation of machine.
1. First assemble machine frame.
2. Fit button switch and motor to sewing machine table. To install the motor (as
shown in Fig.1), first fasten motor base (2) to sewing machine table by means of
bolts (5), flat washers(6),spring washers(7) and hexagon nuts(8),then fasten the
motor(3) to motor base (2) by means of hexagon bolts(9),ﬂat washcrs(lO),sprmg
washers(11) and hexagon nuts(12).
3. After completing the assembling of machine frame and table, install the machine
head. First loosen screw (1) to remove rear cover (as shown in Fig.2), then fasten the
machine head to sewing machine table by means of four long bolts.
4. To install the belt. R

The belt connecting the motor with the sewing machine head should be tightened

properly. Press belt with your thumb, and adjust the belt tension by turning nut of

motor base (4 in Fig.1) so that the belt can be depressed 2-2.5 cm with a finger.
5. To install chains.

A. To install the chain for the starting lever: remove rear cover, hitch the S shape
hook of the chain to the hole located in the front end of starting lever (as shown
in Fig.3).

B. To install the chain for the button clamp lifting rod: remove hinged cover,
connect the straight hook with chain, and hitch it to the .connecting hook on the
button clamp lifting rod (as shown in Fig.4). ‘

c,o‘(o

e
2 -



button clamp lifting rod (as shown in Fig.4).

Finally, connect chains with two treadles separately. To limit movement of
treadles, treadles fastened to the floor should be inclined strongly and chains should
not be too slack. The proper adjustment will make the operator less fatigue.

/. HlSRRE:

1. HHEEHIZE. |

2, BEHIEA., S EEESKR L. EIHTERFERE 1): £ES
LIRS ER (5) . FREG6) . BERE (7). NEZEFB), BHEIMPFELE(2)
FEEEHRLE; RERSAEZ Q). FRE(10)., B2ER2E (11). SAEBEH(12)
15 BB (3) BE AL Q) L.

3. PIBESREETE, TEMNL. EHATHLEES (LE 2), rFEsg
(1), BEZEm L, REFNEKERENLEEESHL.

4, EHEMEE. VLB eFE, FLEMES, BYEMEEATES
(RE 1 2), EEFEREESIET, FEIEFHE 2-2. 5cn B IE
EAEE- OGN ¥y colerR i




5. HHERE%K:
A: BHEANEE: BTER, ERIHAINEE —L(RLE 3), B4

# b0 s mEHEERISITAA.

B: #EMFAFKNEE: ITHKRKER, ERENAT LT —ERT(LHE Y,

WHAHEHEERE, EEERT L.

RERBBREFNS —ROMNERRABHFEE. ARDERRIIER,

EHRZRAEEER, BERAGEAN. AESAREREN.
V. Construction and Adjustments.

B LI EAER ERA:

1.

1.

Starting and stopping.

The main shaft is driven by clutch mechanism, as shown in Fig.5.Depressing
treadle allows chain to pull down the starting lever (1),and bevel of wedge(2) will
drive pulley to engage to clutch wheel and turn the main shaft .Releasing the
treadle quickly after depressing, starting bracket(3) will not be released by hook (4)
until stop block(5) on the side of worm wheel pushing out stopping lever (6) at the
end of the 19th stitch. The clutch wheel is disengaged while brake stop (7) will
move upward and apply pressure to the pulley to slow down the main shaft. As the
needle finishes the 20® stitch (the motion is now actuated by the inertia of itself
only), the speed is considerable lowered, so that enabling the stop bolt (8) plugging
into notch as a positioner.

The pressure of brake stop (7) can be adjusted to create a "soft" stop. While the
machine has been spared in use for several hours and is again to run there always
happens that the notch can not be reached while stopping. This will come back to
normal after several trials on running under no load. Therefore, ‘there will be no
need of further adjustment afterwards.

22 K 5
FHRABERSFINED, LE 5. BNHREGRER, HRTEESIIH

(DT, BEIRQ NMEEINFR, WEEER, FEXMER. WRTE
WEEEIRF, BB Q) EHMmA W) AE, HERLEE 19 8K, RERUEH
—PMEETRRG)EFEETF6)EEH R DR, EERSE, FefHz
R | L, TERRE, EEMEEREK IRREENETSE 20 HNEEZEER

&, HETHEEIA @) EARODEEMLIER.

HIZ B (DB RE A TR, LABR NS EDES. HBER
EILAEER, EESRENMKEERIRONER, REFLKTER
IEFER, WA ABEEMRE.

2. The starting safety pawl.

To avoid accident caused by careless operating, a safety device is installed at rear
of the machine. The main part of the device is starting safety pawl (9) (as shown in
-4-



Fig.5).

The starting safety pawl should prevent the work clamp from being lifted when
machine is in operation and should prevent machine from starting when button
clamp is raised. This will prevent needle, looper and thread trimmer from being
damaged.

Bai&L/N
ﬁTi&%@ﬁé%%ﬁ@mﬁ%ﬁﬁﬁﬁﬁi%& RN ENSZEBEET
—EXLHFE, HFEREIBHZTLN, RES5$(9).
YEM (B4 R) IRFR, ZLMNHKEILEBITHFE, LB ITREE .
Akt LIS, YEMAIHET, EhEHIERN, T2MKEME, FEHEA
2wy g

12N

N

‘msrgs

3. The relative position of needle, looper and spreader.
A. The relative position of needle and looper.

First set the needle properly, as shown in Fig.6, loosen screw (1) and insert
needle (2) up into needle bar as far as it will go with its short groove A of needle
facing away from the operator. Securely tighten needle clamping screw (1). Tum
the machine pulley until the needle bar moves down to its lowest position. When
the needle bar is in this position, needle point should be at the centre of the looper
shaft, as shown in Fig.7.Tum the machine pulley to raise the needle bar about 3-
3.5mm from the lowest position, point of looper should reach the centre line of
needle. The point of the looper should be aﬁout 1mm above the top of the needle
eye.

-5-



In the above-mentioned position, there is a very slight clearance between the
point of looper and needle. It is necessary that the needle pass 0.1-0.2mm to the
needle guard, but without actually rubbing against it. (see fig 8). Notice: The
clearance between needle and needle guard should be the same when the needle is
swinging right and left.

B. The relative position of needle, looper and spreader.

Turn the needle down from the highest position until needle point is in line with
the bottom of spreader. Then the spreader should be in a state of relative rest while
the needle will continue its downward stroke until the lowest position. The needle
will move upward from the lowest position to such a position where the spreader is
beginning to swing (but still in a state of rest). In such a position, the clearance
from the point of looper to fork of spreader should be 0-0.85mm.Loosen set screw
of spreader to adjust.(see fig 8a).

3. Alst. AstE&XMLE
A: HlE 58 RAEME. .
BRERETIE, BB 6. EMRERE (1), B4 QFEAFRILEEIE, #
'%‘r%%ﬂ% A BHEBRIEE, RERERT (D). ENBHTEHERRMCERN, &
RV RTHEA DL HUETRAS AT ERE 7, SRNEDHEADL,
PlEt A& T R LA 3~3.5 &K, ﬁﬁ&@"‘%ﬂ'ﬁ%éﬂﬁmﬁqﬂ Ly, TOAEHRA T
fr AR R 1 XK.

ELRDEMNE, AEREBEHE ZEREREM, SR (LE 8)
GIEIRRZE 0. 1-0. 2mm T, (EAEEE. NAFIIFEH ELESE, HlE X4
WETEIREE — .

B: HlEt. Aft 5o XHAXIE:

LYl LA FTEHEHRESEX T FEAELESH, F&XNFRERE
BILRE; NSSERTENERMRS, RERLESD. S ERESRLE
MERE—ME, FESEXEFRENN (A% OGS RNET), A4 L
ﬂszﬁa@%ﬁﬁz}u&aﬁé%r‘ﬁ 0~0.85 K. WATFAITH & X EERET#T
#%iA (KB 8a) .

e ] = s

';'.T_ 0.1-0.2mm

-0.85

|
1

|

& 8a Fig8a




4.To adjust the needle position above button.

The needle must fall in the center of holes in the button. There are two steps to
adjust. Lateral distance of buttonholes is controlled by needle vibrating crank. When
connecting rod is moved out, lateral distance will be increased, and vice versa. As
shown in Fig.9.Longitudinal distance of buttonholes is regulated by needle crossing
crank. When its connecting link is moved downward, the longitudinal distance will
be increased, and vice versa. When the link is at its highest position, the longitudinal
distance is zero, the machine is to attach two hole buttons, as shown in Fig.10. '

If the needle can not fall in the center of holes in the button due to improperly
installed button clamp, then the button clamp must be adjusted. Loosen two hexagon
screws (1), and move the button clamp properly (as shown in Figll). Check if the
needle falls in the center of hole in feed plate before adjusting the button clamp.

The position of needle above the Button is closely related to sewing performance.
Make absolutely certain when adjusting. To adjust the button clamp for the size of
button to be sewn on, choose good quality button and insert it in the clamp, pushing it
as far as it will go. When the button is correctly placed into position in the clamp,
depressing the threadle to release the button clamps. Put material under the button
clamp if it slides after falling down freely. Turn the main shaft slowly to bring the
needle to the centre of each hole in the button.

When buttons of different sizes are to be sewn on one suit at the same time, the
distances from center to center of two kinds of buttons should be close. Adjusting the
button clamp in accordance with the small button, and the needle may not fall in the

-center of holes in big buttons, as shown .in Fig.12.Notice: Don’t let needle contact with
the hole periphery of the button.
4. THAEENTL _
Pt x40l BERE PR, #HrflE a3 H hREs,
WBEMEA AT MRS E, FER NJ{BZ/M%HEE, RE 9. %BW‘]?LEEEEE%%T Eﬁﬁﬁ




T, ENETE, BHEKR mE¥, BHED BEESSEHER 0, BT
STZER4E, RE 10.

MRARGCEARES, HLEAETAED
OFLET, WEFZBER. B (1) ERdk
EEEITANRAEBE (D), REBahdR. &
REARTRE-THSH BT HETFLR
HHFLREME.

HLEF SR I TLAE e, XTEBLT I AL R
RAR. BN EFAZIT, ERIALBRED
VEMERA R, UERERINER, LE
HEHET, FTELEMRE, GEETH
T, FHHERAGEMZA DL, FEFEE
—iliR, ClSBrit et .

- —HERRFEE T AE 0D H I A
REE, BERZHAMAILERZEL BE
FREBELAER D, HAARF R,
RE12. FEAELISEELL. ,
5. Adjusting button clamp (as shown in Fig.11).

The button clamp is suitable for attaching two or four or bar buttons of 9-26mm in
outside diameter. ~ '

To adjust the clamp jaws, loosen screw (2), pull back the button clamp adjusting
plate (3), and adjust the clamp jaws to the desired width, then securely tighten the
screw. The width between clamp jaws with button should be slightly smaller than
width between clamp jaws without button. It is easy for the button to be inserted or
taken out. If the opening of the clamp jaws is not wide enough, it is difficult to insert
button in and at the same time will cause unnecessary wearing of the clamp.

5. i xAREE (L 11) -

APHFEEIT 9~26mn EREFNIRE RN, RPMHMEBEEXTED L.

SERUEH O KONBTET, BEAAERAT (2), B RIEITIE (3), FERMA 05
FERE, REREEBLQ) . REHHOEEUHOPRHAMLTHME N LR
BE. LEEIREFERFHN, RELKRNE . WRHOMERS, FAE
H, XEHER.

6. Threading and thread tension discs (as shown in Fig.13).

Thread the machine in accordance with the diagram as shown in Fig.13.Threading

improperly will affect the sewing quality directly.

There are three thread tension discs installed at the top of the machine and each of
.8-

B 12 Fig 12



them has different functions. The thread tension disc No.4 must be opened to let the
thread pass smoothly in sewing. Especially in sewing the first stitch, stitches skipping
is easy to happen because the thread can not pass due to the friction drag. The thread
tension disc should be closed as soon as possible to prevent the end of the thread from
being pulled out of the needle when the button clamp begins to lift at the end of cycle.

The thread tension disc No.2 has the function just contrary. It holds the thread in
sewing. And it will not hold the thread and control the amount of thread that is pulled
through the disc at the end of a sewing cycle to provide sufficient thread for the first
stitch of the following cycle.

The thread tension disc (1) helps the thread tension disc (2) to ensure the capability
of making the seam tight. Although thread tension disc (2) can make thread tight, it is
casy to break thread. The thread tension disc (2) should be as loose as possible. The
thread tension disc (1) will close in sewiﬁg to prevent reel thread from being pulled out.
As soon as the thread loop draw-up and the continuous lift of the needle bar pushes the
disc (1) open to release the thread from its spool to compensate the thread which has
been consumed in the sewing material after the formation of the loop and needle bar
lifting to the highest position.

There is a small thread tension disc (6) below the faceplate with only a slight
tension. It reduces the chances of splitting of thread around needlepoint, and keeps the
stability of the formation of thread loop and thread triangle.

To adjust the height of upper thread (5): When the needle bar is at its lowest
position, the thread should be straight, but not too tight. The loop should be stable and
prevent stitch skipping from being twisted when the needle bar moves upward. If
thread twist is so strong that the loop runs away frequently. Adjust carefully to reach
the above requirement, as shown in Fig.14.

best little bigger too small
loop twisted

Bl 14 Fig 14




6. FEAEMELBREHFET (LE 13)
METHERN, SHERREIRE. #FHEE 13 EHRTFL.
FBRTRH=1EER, (ERAEAEE. E&R W ELTN LA, 45
EMIAMSIE AR, FAREE N, BEAMAKRERL, BHTEH. BF
J&, HEMARRA, ELRBNXHA, CBIEEARNSEERE.
E&RCQHMERAMAR, EEYNERKIER, MEEERAENZY], @
MTRFF, LM (3) A Elihs, & T —IRBTZH.
FE&BVDEEDESB QENMKESLENGEN. BEEEBQEE &
REBKES, EXESEHE, FHESRSE Q) RATRBMMNLE. ELR (1) EHEY
BEE, B EKRS, Bl Et, ST EAREESANTI, REE
Eil:nEs IS M=pc ot 2 sl ok s
R T HE—NNELER(6), EARAD, BTRAOSREES, URKRK.
S=ZAREE.
- EHRFZHOG)HEERT:. ERHTEREAN, 2228 EH, EXRR
£, HEFEANSHIEE, PEHETSIENkET. mxAENREXR, KHE
ik, WomaoRE ERER, BREELK, WE 14 .
7. Function of thread trimming.

The button clamp-lifting rod will drive the crank of thread trimming shaft, and the
motion of thread trimmer will cut inside thread. Adjust the position of hanger
crank(p2s-1.5B4), make thread trimmer cut thread first, then lift button clamp. Or if the
button clamp is lifting while the trimming knife fails to reach the trimming position,
the thread will break and the stitches easily tend to loose.

7. BEhE& A
HIRE RIS B MR, FHRTEs), ARASANN—RE. BE
mET AR (P25-1. O E, R TIKEzhkBWL, FRAEH, TWEH L
Fref, BIIRBGHSMAE, MEKCOHY, HINESER.

8. Shift cam unit. (model 1375A3) S ]

Open the hinged cover, you can see the
shift cam unit (as shown in Figl5), which
is designed for model 1375A3, and 1s
used to shift crossover stitches and
parallel stitches. The position which the
llustration shows is suitable to crossover

“stitches. If you need parallel stitches, you
can loose screw (1), pull out the handle
(2), make the wheel (3) well touch with
profile of the shift cam, and then tight the

-10-



screw (1).In order to pull or push the handle (2) easily,you should pull or push it by
the left hand and nip the button clamp jaw holder by the right hand to pull toward
(directed by the arrow as shown in figl5.). :

8. B TIH IR E (137543 &)

TFREER, TRWA 15 Fin—EORVIREE, E%H 137543 BRit, A
TT+FEBASNPTEEENVHR, BrUBEATTFESEE. EFFITR4S,
TREMIRET (1), MEFHEQ), FEREQ)EVHLE (DREWE, RERERE
ST(DEITT. AEFH (2) MESREALTE, REFNHEFH (2), EFEE
HEAEArh, WE 15 BEFLAE.

VI. Lubrication and maintenance.

In order to keep excellent performance and ensure a long life of the machine, the
machine should be carefully maintained. All holes and moving parts should be oiled
daily with singer oil type C. Most of the bushing adopt ferroalloy which features of a
thin film of oil and good lubrication. Some key parts are fitted with oil felt and
should keep good lubrication. Regularly remove cover to check and see if the oil
comes up to the surface of the felt and if not, fill up with oil. Clutch wheel and brake
should not be oiled in order to affect driving and braking.

78~ ETEFRSE:

MERRFE, TRARFNRAMERE, FERKERSG. S, BEBA,
BREMER®, MR C 2, USEfHRE. MERSSXHESEREH
¥, BEREWmE, Al XEEEHULEMEHE, NRFEER. &5
RECHITARE, REERBAR. HHENEFHELNETEREZ —.
BEEHF RERAN MM, LLRRWRESIREE.

VII. Trouble shooting.
1.The needle breaks.

a. The button clamp is improperly installed. The needle doesn't fall in the center
of each hole in the button, and strike with button while turning,

b. The feed plate is improperly installed. Needle strikes with the whole
periphery of the feed plate.

¢. Needle guard hit needle.

d. Looper strikes with needle when come to meet.

e. The position of the worm has been moved. The lengthwise feed of the button
clamp and crosswise movement of the needle before the needle entering into the
buttonhole must be stopped.

f. Poor quality of the button, the buttonholes are oblique or improper positioning
of the button itself.

2.Thread breaks. _
a.The needlepoint has been spoiled and the eye and grooves of the needle not smooth

-11-



enough.

b. The thread tension disc (2) is too tight or the thread tension disc (1) opens too late
(cause breakage of striding thread).

c. The thread at thread-feed-lever crooks.

d. Hook has scars or burrs.

e.The needle guard or the hole of the throat plate has been scratched.

f. Thread breaks occasionally due to low threading on the faceplate.

3.Stitch skips. |

a.The distance of thread hooking is too long or too short, or the needle bar is not at
the proper height.

b. The clearance between the needle and looper or between the needle and the needle
guard is too big.

c.The button clamp is improperly installed, the needle doesn't fall in the center of

" holes in the button. ,

d. The button clamp doesn't hold the material down on the feed plate firmly, the
material moves up or down with the needle.

~ e.The needle is bent, or doesn't fall in the center of holes in the button, or has not

been inserted completely.

f. The needle impacts with the hole of the feed plate.

g. Excessive worn parts or damaged hook.

4.Stitch is too loose. '

a.The tension of the thread tension disc (2) is too weak.

b. Releasing of the thread tension disc (1) is too early.

5.Stitch is vacant at the beginning of sewing.

a.The thread end is too short, the amount of the thread feed by the thread-feed-lever
should be increased, but the thread-feed at the starting should avoid the forming or
bent thread.

b. Thread trimmer cuts a thread at the outside.

c.The opening of the thread tension disc (4) is not wide enough.

6.The thread won't be trimmed properly. )

a.The trimmer is too dull.

b. The timing of thread trimming is incorrect.

. ERMEES -

1. Bt
A BB EARE, PR, EanetdlsfTEdanL.
B. HFLMREELL, HUEHEEFIL.
C. PERBLE .
D. A% SH s EHNERE.



EWEATEALED) . SHEHBRIAGTA, LA EEERAREE.
F.AMmmEE, FUREREE.

2. B £

A. BHRBER, BLAET RETREAGIE.

B. E&52(2) K'EBEL R (1) FHUKIB (BE&H) .

C. M AT AL IR .

D. At EHEHEER.

E. PPeHREEHRILERIXIME .

F. AR FL LK EOEETIME.
3. Bkét '

A A EEDKE D, BEEEARNLERA.

B. HLEF X A4 ER A PR B BR K .

C. EHAIBEAREH, HlErxtd IR

D. EH=/NEHAS, s LTiEz.

E. Hl&tS i, RESERREREIUE.

F. $HRE 5 7L o

G. S EERBAE A
4. I KR

A R (QQFE S

B. E£ 28 (1) FFARETELRE . -

5. FFeEJLEHETE

A 23S, WIEMSTHMEEY K. ENKESHNEIRFERTH.
B. SN TIEIMT T AMU— R4 .
C. B WWTRFKLD,
6. BIER AW :

A JIEEAR .

B. UL A [ ARRT .

-13-



-14-



Illustrated parts list



1. 1.1-0 N84

- e

Part No.

1.

—d ed ek ed ek e ek mh d ed o ok eh oh ek e ed e h h ek e md ek ok o d b e —d h ek i ek d ek e e ek ed ek e e e e ed e

1A1

. 1A2
.1A3
.1A4
. 1A%
. 1A6
.1A7
. 1A8
.1A9
.1A10
. 1AT1
.1A12
.1A13
. 1A14
.1A18
. 1A18
. 1A19
. 1A20
. 1A23
. 1A24
. 1A25
. 1A26
. 1A27
. 1A28
. 1A29
. 1B1
.1B2
.183
.14
. 1B5
. 1B6
. 187
. 188
. 189
.1B10
.10
.1C2
163
.1c4
. 1C5
. 166
. 167
.1C8
. 109
.1C10
L1011
L1012
. 1013
L1014
.1C18
. 1C16
L1017
. 1A30

=R
mt

REWw
M
iR
R
B R BRI s
SEEr T P ——
EER
o S
T S

P |
R bt —
e s e —

mE

e e . ————————

7Ty —
TN T —
TR ARST
MBI AR -
FFAREIE K ARET ——-vmmn
TR RST e
FAREE KRS e
T
i EEr Y G
o T
TR ERET e
A 7
ALy S
INBE] e
INBE e
aET
H
H -

SRR IE

1. 1-0 Arm bed components

Description

-1

Machine frame

Left side cover

Top cover
Thread retaining piate

Face plate

Set screw
Support for rear cover

Rear cover
Tension regulator asm.

Tension spring

Shoulder screw

Tension disc

Machine cards

Washer

Looper cover asm .
Looper cover clamp spring

Looper cover hinge

Model brand

Oil tray -—-

Position bracket

Knurled screw
Machine frame hinge bracket
Hinged cover pin

hinged cover
Right side cover
Face plate thread guide plate
Glass plate bracket

Safety glass plate
Hinged cover spring

Oil hole cover

Oil felt

Bobbin winder tension disc cover--—--

Washer 4

Small rubber piug
Face plate thread guide

Screw M3X$§

Screw M4X8

Screw M4X25

Screw M5X10

Screw M5X25

Screw M4X6

Screw M4X6

Screw M4X10
Set screw M6X8

Hex nut M4 --—-—-

Hex nut M6

Small washer ®3

Small washer ©4

Rivet ©2X8

Pin ©¢8X18

Pin B®1.5X8

Caution Mark

-16-

L A N RRN A A fama DN RO = A NWW — = = = e e N = e e N = N s e e



-17-



1.2-0 Héb. Sy

2.

Ref.No Part.No
1 1. 2A1
2 1.2A2
3 1.2A3
4 1. 2A4
5 1.2A8
6 1.2A6
7 1. 2A7
8 1. 2A8
9 1. 2A9

10 1. 2A10
1 1. 2A11
12 1.2A12
13 1. 2Bt
14 1.282
15 1.283
16 1.2B4
17 1.2B5
18 1.286
19 1.287
20 1.2B8
21 1. 289
22 1. 2B10
23 1.2B11
24 1.2B12
25 1.2B13
26 1.2B14
27 1.2B15
28 1.2B16
29 1.2B17
30 1.2B18
31 1.2B19
32 1.2B20
33 1.2B21
34 1.2B22
35 1.2B23
36 1. 2824
37 1.2B25
38 1.2B26
39 1.2B27
40 1.2B28
41 1.2829
42 1. 2830
43 1. 2B31
44 1.2C1
45 1.2C2
46 1.2C3
47 1.2C4
48 1.2C6
49 1.2C5
50 1.2C7
5 1.2C8
52 1.2C9
53 1.2C10
54 1.2C11
55 1.2C12
56 1.2C14
57 1.2C15
58 1.2C16
59 1. 2A13

& R

SHTEERES
SHTEEBDLE
PEHR
et
FEOR
b 3
ST ER

SHT RS
ST i S A

e

FrH% A KR 4T
Friu [l kAT
FrHS e AB4T
Fri¥ [ kAR €T
FrE TSk RET
FriEnkaRsT
A7~ AL T
FriE Mk K ERET
FrHs M RERET
Fr 8 M R EIRET
Fro8 M EERET
FrHE M KERET
A7 A TimEERT
~RLER
REWRBE 3
883> (1375A3) --—-—-—-——--

Description
Needle bar connecting stud

Thread take~up lever asm. =-~—-—-—

1.2-0 Needle. hook thread wiping components

z

Need le guard

Looper

Equidistant cam

Swing bracket

Thread wiping fork holder --—-—-—

Looper shaft

Worm gear shaft -

Thread wiping fork
Needle plate -
Worm gear (1375A1)

Main shaft

Neadle bar crank

Needle bar
Needie bar connecting |ink

Needle bar bracket

Needle

Looper shaft clamp

Clamp

Looper shaft bevel gear --—=-—-—-=--

Bevel gear holder

Vertical shaft bushing (lower)

Vertical shaft

Vertical shaft bevel gear --—-—-—
Main shaft bevel gear --—-—-—-—-—

Worm

Worm gear (1375A2)

Needle bar bushing
Vertical shaft bushing

Main shaft bushing (front)=--—-—--
Main shaft bushing (middle) --—-—
Main shaft bushing (rear) --—-—-—
Worm gear shaft bushing --—-—-—-—
Needle bar oscillating slide block stud

Needle bar crank pin
Needle bar bracket pivot pin

Thrust col lar

Oil felt

Oil felt

Gil felt

Oil felt

Osc¢illating rock shaft slide block---

Screw M3X3

Screw M3X4

Screw M4X6 --

Screw M4 X 10

Screw M3X§

Screw M4X6

Screw M6X 16

Set screw M4X 4 --

Set screw M4X6

Set screw M5XS5 -

Set screw MGX6-

—_

Set screw M6X15

Set screw M8X8

Blot M5X15

Spring lock washer 3

P P A NN 2 S ON BN o A b2 aWaRRN 2 == a a3 AR = 2 SN = = 2o s

Worm gear (1375A3)



-19-



3. 1.3-0 E5HE#

Ref.No.

Part No

1. 3A1
1. 3A2
1. 3A3
1. 3A4
1. 3A5
1. 3A6
1. 3A7
1. 3B1
1.3B2
1.383
1. 3B4
1.3B%
1.3B6
1.3B87
1.3B8
1.3B9
1.3B10
1.3B11
1.3B12
1.3B13
1.3B14
1.3B15
1.
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1.

3B16

. 3817
. 3818
.3B19
. 3B20
. 3621
. 3822
. 3823
. 3624
. 3B2%
. 3C1
. 362
. 3C3
. 3C4.
.3C11
. 3C%
. 3C6
. 3C7
. 3C8
. 369
.3C10

3A8

2 # Description

1. 3—0 Needle bar oscillating components

Amt.
EEHATHR ——— - Needle bar oscillating regnlating crank =-—-—-—-—-- 1
EHEREHE - Needle bar oscillating shaft bushing (right) --—-—-- 1
B zHENE - Thrust collar 1
] ——-—- Thrust collar - 1
BT e Needle bar oscillating shaft (lower) --—-—-—-=-—-- 1
IBEr =P ABE --—-—-—-—--Needle bar oscillating shaft bushing (left) --—-—-—-* 1|
2erEg - Needle bar oscillating shaft 1
IEstETE -———— - Needle bar oscillating crank (front) --—-=-—-=-=-—-- 1
BEMS R HE -~ Oil felt - —— 2
ZEP e Needle bar oscillating crank (middle) — --—-—-—-—-- 1
B Rl - Needle bar oscillating crank (rear) --—-—-—-—-—-- 1
B M - Needle bar oscillating (main) 1
B RERF - Needle bar oscillating connecting rod ~ --—-—-—-—-- 1
IBEER K MRET --—— e Needle bar oscillating ball head screw - --—-—-—-—-- 1
ETRBRE Indicating washer -1
TEF (1375A1/2) 7 -m-—-—- -Curved connecting Hnk(1375A1/2) ===-—-mr—-ms—-- 1
EEHTHE - Needle bar oscillating crank (lower) =--—-—-=-=-—-- 1
Bk Ball head pin -1
HEHAST Looper shifter
HEHEST - Looper connecting rod
BRKH Ball head pin 1
B L THHE —————- Needle bar oscillating busing 2
EH L THREE -————- Needle bar oscillating busing 2
R --ROller shaft -- 1
Est Lah Needle bar oscillating shaft (upper) =--—-—-—-—-—-- 1
T —— -Curved connecting link pin 2
B ' Roller 1
HARAEIRTERRET ———— Hex head cone point set scew 1
ZEHATRERE - Needle bar oscillating regulating knurled nut --—-—-- 1
MR R Belleville spring 1
fEimE -Qil felt 1
ppiiEle -Oil felt -+ 3
FIREE S ARET - Screw M4X10 - - 4
FHEERE K ARST - Screw M4X12 2
FrAEEE R ARET - Screw M5X10 - 1
Fr o8k S 0BT - Screw M5X 14 4
FHETRRERE] ——— Set screw M4 X5 1
FHEER R TR ————- Set screw  M6X 5 4
A AEHERET - Screw M5X8 - - === 1
A BEHE KR - Screw M6X8§  --- 2
P F A Sk ARET - Screw  M6X 12 2
A< AEEREET - Screw M6X16 - =1
SRR Bolt Mé6X8 - 1
TS (1375A8 ) --—-—-—- ~Curved connecting link  (1375A3)  --—-—-—-—-- 1

220 -






4.

R

wm\:mmbwm-é

1.4-0 3k BH

0.

Part No.

1. 4A1
1. 4A2

. 4A3
L 4A4

4AB
4A7

. 4A8
. 4A9

4A10
4A11
4A12

. 4A13
L 4A14

4A15
4A16
4A17
4A18
4A19

. 4A20

4A21
4A22
4A23

. 4A24
. 4A25
. 4A26
. 4A27
. 4AZ8
. 4A29

4A30

. 4A31

4A32
481

. 482
. 483
. 484
. 485

4B6

. 487

488
483
4810
4811

4B12 -

4B13
4814

. 4815
. 4B16

4817
4B18

. 4819
. 4820
. 4B21
. 4c1
. 4G2
. 4C3
. 404
. 4C5

406

. 4c7
. 4C8
. 4GS

4010

.40

4012
4C13

4019

4C14

. 4C15

4C16
4c17
4C18

1.4-0 Button clamp components

-22.

£ ® Description Amt
HARSY Button clamp |ifting hook 1
ER Pressure spring 1
HARBHF Button clamp |ifting lever 1
WNHFHE® —————————= Small square hole plate 1
HIREE Button ciamp holder 1
HFARA Button clamp pliate (right) 1
EHRE Butten clamp piate (left) 1
AR BIFHFR —————————- Button clamp adjusting plate 1
TR E (TR Position plate 1
WG @GR -—-—————-—- Guide plate 1
BHREERY] -——————- Set screw 1
AR EERY] ——— - Set screw 1
ARNEY —~————-————-- Button clamp holder pin 1
papiiEed Button clamp (right) 1
AR Button clamp (middte) 1
EHX Button clamp (left) i
RRYEFEE —— Set nut 1
1oL 331 - Quide screw 2
R TFAIBLT --—-mm e Set screw 2
HER Button clamp jaw spring 1
ARG Button ciamp jaw holder 1
FEEHAT M (1375A3) --——-—-- Button clamp feeding regulating crank (1375A3)~==-—~ 1
2 W8 (1375A3) =-—-—-—-————- Extension spring pin (1375A3) 1
TE (SI¥RET (1375A3) ~me—-—-===== Set screw (1375A3) 1
RO (1375A3) ——emememme—es Shift cam (1375A3) i
2 #F (1375A3) ==—m—-—=—eme—=— Py i | bar (1375A3) 1
FI#35 (1375A3) ==—smmm e Pull handle (1375A3) 1
I (1375A3) =======s—s——-- Pyl | pedestal (1375A3) 1
RHE (1375A3) -===—=—-m-m—-=em== Ro| | or (1375A3) 1
ERETURET (1375A3) ~-—-—-—-- Screw (1375A3) 1
FH (1375A3)  —-=———r—m—emo—ee Whee! (1375A2) 1
FEET R K (1375A1/2) ==—-mememe-n Button clamp feeding crank (1375A1/2) semememememaea. |
EHET ¥ (137541/2) -~=—-= Button clamp feeding regulating crank (1375A1/2) ~=-- 1
i Button ‘clamo feeding arrow -1
BRSL T IRIBAT --—-———-—-———-Bal! heat square neck screw 1
HITEH Button clamp connecting |ink: 1
AREEN Button clamp base plate 1
ARERE - Button clamp guide plate 2
IR Dress guard plate 1
Rkt Ball head pin 1
| ESHHRmREE Button clamp feeding crank shaft bushing -==—-—-—-—- 1
BH (137541 /2) ~~~=—-—======= Rol ler shaft (1375A1/2) 1
=t Ay - Needle bar crank pin 1
RHE (1375A1/2) wv—mmmmemememee Rol ler (1375A1/2) 1
5 A # ————-—-—-——-- Button clamp feeding crank pin 2
R B LR -————-——-—- Knurled thumb screw 1
ARy —m——- Button clamp feed regulating knurled nut s===—-—<—--{
REER Tension disc 1
fkihis 0il felt 1
ks 0il felt 1
H W (1378A3) --———- = ——-- Extension spring (1375A3) 1
HHBE 4 e Washer 4 ~~ 2
FEEMELRET --———-——-—-- Screw M4X5 2
FFER M S ARET —-—————-—-- Screw M4 X8 7
FEE D L RE] - Screw MaX10 4
F 8 M RET --——-—-——-—-- Screw M6 XS 3
FEERLIRET - Screw M4X10 2
LR -—-——————-—-- Hex cap bolt M4X6 a
RALRE —— - Hex cap boit M4X8 1
AALBE —————— e Hex cap bolt M5X12 2
M7~ R B LRLT e Screw M5X12 1
FELH R TR ————- —- Set screw M5XS 1
FFHE 14 K RET --——-—-——-- Set screw M6X6 1
RAEE Me- Hex nut M4 2
BE 4 - Washer 4 2
BHE S5 Washer S 2
NBE 4 Small washer 4 4
P EHE 2 5X5-——-=-=-=-- Pin 2.5X5 2
WHEEH 2XG-————————-- Pin 2X8 1
AR 6 —————— Axial elastic collar 2
ISR 10 -——-=-—-—=- === Axial elastic collar 2



48

e

1375A3

\

\
G»wagwuii

1375A1/2




5. 150 a4 R A At

«ow\nmm»wm—g
Z

=)

e ek d e e ek ok ed eh eh —d b ek —h od b b ok ok e ok ed ok o ok o ed b b e b e h ed h h —h e ed b —h oh ok —h —h —h A A —h A -

1.5—0 Trimming mechanism components

8

5 ] Description

22577 Tt immar

b Tr immer arm

neee Tr immer shaft

A E B4 Button clamp lifting lever

1K EBAT 4T ENRET - Link screw

(EEBN T Button clamp fifting link --=-—-=-—-—-—-—--
3 ft Slotted pin -

LRI Tension disc -- -
LA - -Thread feed crank

TeeHE - Thread pole

R <Extension spring ——--
WERSTE () --—-—m— e Tension releasing pin (shorter) --—-—-—-—--
LR --— Tension releasing nut -

R & Tension releasing nut (longer) =-—+—-—-—--
WERTEIE () --—-—rm oo Tension releasing pin (longer) =--—-=-—-=--
HBROER <Chain hook restricting block --=-—-—-—-—--
R IhEe Tension releasing cam

L EhFLAT -—--Tr immer crank

EMEEERY Button clamp chain hook

T BhR Hanger crank

L g Thread feed lever

TR O3 Tension releasing cam

falks btk Tr immer shaft bushing

AR Button clamp lifting shaft bushing =--—-—--
IR E BT Button clamp lifting shaft bushing --—-—:-
A EBShE Button clamp |ifting shaft bushing =-=-—--
5 B Button clamp !ifting shaft --—-—-—-—-—-—--
Z8 Thrust collar .

R <Extension spring

KL IRET Tension screw

KELEE Tension thumb nut -
EERR ———- Tension spring - -
KRR - --Tension disc -

FEL RIS Tension disc cover

ERET (10 Tension releasing pin (longer) --—-—-—-—--
4 E B R - 0il felt

BRaHE Rubber washer

AALTEHERRE Bolt M5X 12

Bl 94T Screw M4X 12

Fris 2k ag4T Screw M3X5 -

Frs sk agseT Screw M5X8

FiE 2 ameT Screw M5X12

HARE Hex nut W4

FrHl s RE R - Set screw M4X4

Fril Fin RERT —————— Set screw MEXS5

Fl Fin RERET - Set screw m6X8

FOH <Cotter pin 2.5X12 -

TEE Washer 5

EFEH - Pin 2X12

#157 Rivet 3X12

FOEE --- Retaining ring 9

WRBE - Spring lock washer 4

— k=

M_.NM—‘—AQM_AN—‘I\)—A-A—A—A—AQQMWQCQ—A-‘_A_._‘__.M'\)—bl\)_a—l_._.wm_‘_‘—ll\)—hh—‘_.—A_.






1.6-0 FEHH

6.
RefNo. Part No
1 1.6A1
2 1. 6A2
3 1.6A3
4 1.6A4
5 1.6A5
6 1.6A6
7 1.6A7
8 1.6A8
9 1.6A9
10 1.6A10
n 1.6A11
12 1.6A12
13 1.681
14 1.682
15 1.6B3
1 1.6B4
) 1.6B5
18 1.6B6
19 1.687
20 1 6B8
ral 1.6B9
22 1 6B10
23 1. 6B11
24 1.6B12
25 1.6B813
26 1.6814
27 16815
2 1.6B16
29 1.6B817
30 1.6818
31 1.6819
2 1.6B20
3 1.6B21
34 1.6B22
3D 1.6823
36 1.6824
37 1.6B25
38 1.6B26
29 1.6B27
40 1.6C1
41 1.6C2
42 1.6C3
42a 1.6C4
43 1.6CS
44 1 6C6
45 1.6C7
46 1.6C8
47 1.6C9
a8 1.6C10
49 1.6C11
50 1.6C12
S1 1.6C13
82 1.6C14
53 1.6C15
54 1.6C16
55 1.6C17
56 1.6C18
57 1.6C19
58 1.6C20
9 1.6C21
60 1.6C22
61 1.6C23
62 1 6C24
63 1.6C25
64 1 6AIS
65 1.6A13
56 1 6A14

-1.6-0 Stop-motion mechanism components

R 3 Description
BRR Sterting bracket
Bahieem Starting lever washer
feRhI=s Transmission hook
BRI R 1T Raised cheese head screw
B Connecting rod
®T Screw

< Support
HEMME IR Retaining ring
3 - 52] Soring hook
Bt Starting lever
- £38 Screw
ki Pin
BRIYE Starting latch
RS Pulley steel ball cover
TRREER Pulley steel ball pad
T Pul ley
EGE Friction ring
E3=.- FAE- Clutching and braking
Hzh Braking latch
pshok-23:)] Cushion ring
®HE (1373A1/2) Bush (1375A1/2)

FEETRHF (137541 /2) =mmemememmeeemee

FERO375A1/2)

BRHREM
RyHY

PR RIS
FABNR

AR

HEZ2

ARWE
HERHH

AR T

BERE
HzhKE

HR

ER

ER

BELS
R R AHE

FAEE

FARE
FrEEEFARET

R EH AR

FrEEHE AR ET
FrEEFERARET

FRHE B SARET

FHETUKRARLT

FHETUKARLT
FETSIRET

R EHEAIRET

7T SR
FrE TR E R

FHE TR TERLT

FreE T IRERE]

FHE TR ERET

A7 TR ERET - memmm e

A LR

7ok
Se N B

K

WK

FBE

R

IR R WeT

E (1373
=ETNH (137543
EETR(1375A43)

se—e—-—e—c——-——- Stop motion trip lever (1375A3)
———e———————- Stop motion trip block (1375A3)

- 26 —

Stoo motion trip lever (1375A1/2)

Stoo motion trip block (1375A1/2)====mememne. - i

Starting safety pawl

Starting hook

Brake shoe bracket
Braking leather shoe

Brak ing guide

Braking frame

Pulley bushing

- Braking plunger rod

Starting hook pin

Starting lever pin

Thrust collar

Extension spring

Pressure spring

Pressure spring

Pressure regulating thumb.nut

Oil felt

Hex nut M5

hex nut M6
Screw MAX 10

Screw MAX8

Screw M6X 12
Screw M6X 16

Screw MBX 16

Screw M3X5

Scréw M4X8
Screw M5X10

Screw 5X 12

Screw MEX14
Set screw M4X 4
Set screw M6X6
Set screw M6X8
Set screw M6X10
Set screw M3X8 |

Hex cap bolt M5X25
Hex cap bolt M6X12

Bear ing

Work clamp foot mourting base ball
Work clamp foot mounting base ball

Washer 4

Small washer §

Rivet 4X10

Bush (1375A3)






Z
O

V- S I SRV SV I S I

) = e e el e ped e
S V0 N & W

[\

[ SO TN (O B O I NN ]
GV & W RN

26
27
28
29
30

31

32

Accessories

PartNa

001
002
003
1.4A
T82
004
005
006
007
008
009
010
1.2B6
1.2A4
1.5A1
011
1.7A1
012
013
014
1.4C19
1.2C1
1.2C3
015
016

1.5B3
017
018
019
020
021
022

.

Head support pillow
Button tray base

Button tray plate

Large square hole plate
Box wrench

Socket screw driver
Screw driver

Screw driver

Button head bolt(zinc-coated)
Square nut

Safety glass plate assembly
Plastic oiler. (with oil)
Needle

Looper

Trimmer

Rubber ring .

Thread needle bar take-up
Hex cap bolt

Washer

Countersunk wood screw
Washer

Cheese head screw
Cheese head screw
Accessories box
Instruction manual and
illustrated parts list
Button clamp chain hook
Wrench(double end)8-10mm
Motor bracket

Extra pedal assembly
Chain

Hook

Thread stand assembly

B E E

&

kX A&
M0
s
KA
BRERF
ANARE
—FRIBAT e A
—FRIBLTHE R
sk F Lk
HEER}

i BB
BExhFE
Mgt

o4t

=Y

BEE

PEERFT
Ak
#E

L AERET
2
B4E sk 4247
BT Sk 24T
B

W

EHsEEH
FRF

B ZhHLEE
BIEER
HmE

T
LA

-28 -

Unit.

e Y S O e T o S S e S I T N NGRS S GUF O G S U S SV P Y

—

— W N = = e e

Specification

7-10mm
4mm

70 X 4mm
100 X 6mm
M6X90
M6 GB39

Qil 50CC
N2852-05(16#)

M5 X5

5 GB9S
4.5X25 GB100
6 GB9%6

M3 X3 GB65
M4 X6 GB65

&-10mm



NO.

33
34
35
36

Accessories

Part No.

023
024
025
026

.

Hex cap bolt

Hex nut

Washer

Spring lock washer

MHEFEE (8)

& W

AV TR 1
HARE
£

BB

-28-

Unit.

PN

Specification

M8 X 35 GB30
M8 GB6170
8 GB97
8 GR93



/9

UoTt

BEY

Pl

UZ1

UGS

09

U5

Sia

by,

L=

297

VSLET 10] BUIMEBID JNOIND d[qE ],



Part No. 210803-002(0302)
Printed in China



